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G0665.10-113-11-R0
ACOUSTICAL PERFOEMANCE TEST REPORT
ASTM E 90 AND ASTME 492

Rendered to
PROTECTO WEAP COMPANY
Series/Model: Protecto Wrap Whispermat LVT
Specimen Type: 152 mm Concrete Slab with Drop Ceiling
Overall Size: 3023 mm by 3632 mm

STC 63
IIc 67

Test Specimen Identification:

Floor Topping: 12.1 mm KRAUS ALACANTI KPLA10001 Charleston Hickory Laminated Wood
Floor Underlayment: 1 8 mm Protecto Wrap Whispermat LVT

Floor Slab: 152 mm Concrete Slab

Main Beams: 43 mm Armstrong HD8206 Drywall Main Beam

Cross Tees: 37.3 mm Armstrong XTE945P Cross Tee

Insulation: 88.9 mm Johns Manville Kraft Faced E-13 Fiberglass Insulation

Ceiling: 159 mm National Gypsum Gold Bond® Fire-Shield® Type X Gypsum Panel

Reference should be made to Intertek-ATI Report G0665.10-113-11 for complete test specimen
descniption. This page alone 15 not a complete report.
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Acoustical Performance Test Report

PROTECTO WRAP COMPANY
1955 South Cherokee Street
Denver, Colorado 80223

Report G0665.10-113-11
Test Date 07/11/16
Report Date 05/10/18

Project Scope

This report 15 a reissue of the original Report No. G0665.02-113-11 and is rendered to Protecto
Wrap Company through wntten authorization. A summary of the results 1s listed in the Test
Results section, and the complete test data 1s mncluded as attachments to this report. The

original client provided the test specimen.

Test Methods
The acoustical tests were conducted in accordance with the following standards. The equipment
listed in the attachments meets the requirements of the following standards.

ASTM E 90-09, Standard Test Method for Laboratory Measurement of Awbomne Sound
Transmission Loss of Building Partitions

ASTM E 413-10, Classification for Rating Sound Insulation

ASTM E 492-09(2016)el, Standard Test Method for Laboratory Measurement of Impact Sound
Transmission Through Floor-Ceiling Assemblies Using the Tapping Machine

ASTM E 989-06 (2012), Classification for Determination of Impact Insulation Class (IIC)

ASTM E 2235-04 (2012) Standard Test Method for Determination of Decay Rates for Use in
Sound Insulation Test Methods

Test Procedure
All testing was conducted in the VT test chambers at Intertek-ATI located i York,
Pennsylvania. The microphones were calibrated before conducting the tests.

The airborne transmission loss test was conducted in accordance with the ASTM E 90 test
method using the single direction method. Two background noise sound pressure level and five
sound absorption measurements were conducted at each of five microphone positions. Four
sound pressure level measurements were made simultaneously in both rooms, at each of five

mucrophone positions.
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Test Procedure (Continued)
The mmpact sound transmission test was conducted 1n accordance with the ASTM E 492 test
method. Two background noise sound pressure level, two sound pressure level measurements
with the tapping machine operating at each position specified by ASTM E 492, and five sound
absorption measurements were conducted at each of five microphone positions.

’/'1 G0665.10-113-11-R0
Page 2 of 4
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The air temperature and relative hmmdity conditions were monitored and recorded during all

measurements.
Test Conditions
Source Room Receive Room
Average Temperature 21.6°C Average Temperature 224°C
Average Relative Humidity 51% Average Belatrve Humidity 61%

Test Calculations
The STC (Sound Transmission Class) and [IC ({Impact Insulation Class) ratings were calculated
in accordance with ASTM E 413 and ASTM E 989, respectively.

Test Specimen Materials and Installation Details

Material D I:mI:;uu T]::l:’:;“ Manufacturer and Series Quantity Af:i:f:
3023 by 3623 12.1 . 1098 m* | 10009 kg/m®
I aminzted Wood EPLALOO0] Charleston Hickory
Nove: Loose laid
914 by 3048 1.8 Protecto Wrap 1098 w* | 0.76kg/m®
Whizpermat LVT
Nove: Loose laid
3023 by 3632 1520 MWiA 1098 m* | 36618 kg/m*®
Concrate Slab
Note: The concrefe slab was insfalled in a test frame flush fo the source room.
381 by 2B70 43.0 Armstrong HDESDE 109%lmm| 045kgm
Dhywall Mam Beam (Note: Twehve sauge hanger wires were attached fo the bottom side of the concrete at twelve locations
and then fo the maim beams. The hanger wirg was wisted around itzell a minimum of three times
withim 76 mm creating @ 305 mm plemam. The measured steel fhickuess was 0.5 mm.
3B3 by 1219 373 Armstrong XLE45P 272lmm| 045kg'm
Cross Tee
Nove: Inzerted inte the main beams on 607 mm centers. The measured steel thickness was 0.5 mm.
2962 by 584 g3.09 Tohns Manville Kraft Faced B-13 | 1098 m* 1.33 kg/'m*
Fiberglass Insulation

Note: Loose laid ontoe the cailing grid syztem
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Test Specimen Materials and Installation Details (Continued)

Material D (nn:;nns T]:::l;:;“ Manufacturer and Series Quantity ::::15:
Mational Gypsum Gold Bond®
3023 by 1219 150 ) . 1056 m® | 11.23 kg'm®
Gypsum Panel Fire-Shield® Tvpe X
Nore: Fastened with fine thread drywall screws on 305 mm centars
Comments

The total weight of the floor/ceiling assembly was 4290.1 kg Intertek-ATI will store samples
of the test specimen for four vears. Photographs of the test specimen are included m the
attachments. A drawing of the test specimen is included in the attachments.

This report 1s reissued 1n the name of Protecto Wrap Company through wntten authonzation
from the original report holder. The ongimal Report No. 1s G0665.02-113-11.

Intertek-ATI will service this report for the enfire test record retention period. Test records,
such as detailed drawings, datasheets, representative samples of test specimens, or other
pertinent project documentation, will be retaned by Intertek-ATI for the entire test record
retention period. The test record retention period ends four years after the test date.

This report does not constitute certification of this product nor an opinion or endorsement by
this laboratory. It is the exclusive property of the client so named herein and relates only to the
specimen tested. This report 1s intended to belp in the client’s quality assurance program, but it
does not represent a continuous or exhaustive evaluation of the specimen tested or of other
products or materials that were not evaluated. The statements and data provided herem do not

constitute approval, disapproval, certification, or acceptance of performance or materials.

This report may not be reproduced, except in full, without the written approval of
Intertek-ATL.

FOR INTERTEE-ATL
Sy Pl ‘j:i{- g;éﬁ
Cody E. Snyder Jordan Strybos
Techmician I - Acoustical Testing Project Manager - Acoustical Testing

Attachments (7 Pages): This report 1s complete only when all attachments are included.
* Srated by Client/Mamyfacturer
N/A - Non Applicabls
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Revision Log
Revision  Date Page(s) Description
Onginal Report Issue - Reissue of
RO 05/10/18 N/A Report No. G0665.02-113-11 in the
name of Protecto Wrap Company.

Thus report produced from controlled document template ATI 00629(d), Revised 02/09/15.
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Arttachments
Instrumentation
Instrument Manufacturer Model ATI Number g:;_‘b:: Gon
Data Acquisition Unit Mational Instruments PXI-1033 65124 06/16 :
Microphone Calibrator Morsonic 1251 INT00127  |01/16
Feceive Room Microphone  |PCB Piezontronics 378B20 63748 06/16
Feceive Room Microphone  |PCB Piezotronics 378B20 63744 06/16
Receive Room Microphome  |PCB Piezotronies 378B20 63745 06/16
Feceive Room Microphone  |PCB Piezotronics 378C20 65617 06/16
Feceive Room Microphone  |PCB Piezotronics 378820 63747 06/16
e o
Source Room Microphone PCB Piezotronics 378B20 63738 05/16
Source Room Microphone PCB Piezotronics 378B20 63739 05/16
Source Room Microphone PCB Piezotronics 378B20 63740 05/16
Source Room Microphone PCB Piezotronics 378B20 63742 05/16
Source Room Microphone Scantek 378820 63741 05/16
E‘ﬁ““‘ Environmental | ot T7510 63812 11/15
Tapping Machine Look Line sl EMS0 (TM50) (65351 02116

¥ The calibration frequency for this equipment i5 @very heoe pears per the mamgfeciurer's recommendation.

Test Chambers
VT Recerve Room Volume (15577 m?
VT Source Room Volume 190 m®

Page ! of 7
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ATRBORNE SOUND TRANSMISSION LOSS

ASTM E 90 r'.ﬂfl!li-[. II'IIII [
Lo g p
Tezt Date 0711716
Diata File No. GO663.02
Client Protecto Wrap Company
Diescription 121 mm ERAUS ATACANTI EFLAIG00] Charleston Hickory Laminated Woeod, 1.8
mm Protecto Wrap Whispermat LVT, 132 mm Concrete Slab, 43 mm Armstrong
HDEMS Drvwall Mam Beam, 37.3 mm Avmstrong XTES4 5P Cross Tee, 889 mm Johns
Manvilla Eraft Faced E-13 Fiberglass Insulation, 15.9 mm Wational Gypsum Gold
Bond® Fire-Shield® Tyvpe X Gypsum Panel
Specimen Area 10.98 m*
Techmician Cody E. Smyder
Backeround| _ Source Receive Specimen 9594 Number
Freq ksg:: Absorption SPL SPL "I Confidence|  of
(Hz) (dB) (m®) (dB} (dB) (dB) Limit |Deficiencies
ED 387 171 109 66 2 3.80 -
100 314 11.7 107 67 41 1.40 -
125 324 9.3 106 66 2 1.20 3
160 285 87 107 63 45 140 3
200 265 10.4 104 57 48 1.10 3
250 244 10.3 104 55 50 1.00 &
315 230 9.5 103 54 53 030 6
400 194 83 104 50 57 0.70 3
500 265 7.3 103 45 63 0.30 0
630 193 72 103 43 66 0.40 0
200 138 6.9 103 41 68 0.50 0
1000 163 7.0 104 40 68 0.30 0
1250 125 7.1 103 40 68 0.30 0
1600 10.1 72 103 38 70 0.40 0
2000 36 0 104 7 69 0.30 0
2500 33 83 102 36 69 0.30 0
3150 42 9.6 103 33 71 0.40 0
4000 47 11.0 104 3z 72 0.40 0
3000 33 127 104 il 72 050 -
6300 58 163 a7 27 69 0.80 -
200D 6.2 212 98 19 T6 030 -
10000 6.4 272 91 10 79 060 -

STC Rating 63
Deficiencies 32

Noves:

{Sound Tranzmission Class)
{Sum of Dgficiencies)

1| Receive Room levels less than § dB abowe the Backpround levels are highlighted in yeilow.
2) Specimen TL hevels listed in red indicare the lower [imit gf the transmiszion loss.
3} Specimen TL hevels listed in green indicate that there has bean a ffller wall correction appiied

AIT 00614 Revized 020815
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AIRBORNE SOUND TRANSMISSION LOSS

0665.10-113-11-E0

Bond® Fire-Shisld® Tvpe X Gypsum Pansl

mmy Protecto Wrap Whispermat LVT, 152 mm Conecrete Slab, 43 mm Armstrong
HDE206 Divwall Mam Beam, 37.3 mm Avmstrong XTLE945P Cross Tee, 88.9 mm Jobms
Manville Eraft Faced E-13 Fiberglass Insulation, 159 mm MNational Gypsum Gold

ASTM E 20 r'-fifllfl. [ITED
[
Tezt Date 07/11/16
Data File No. GO0665.02
Client Protecte Wrap Company
Dezeription 12.] mom ERAUS ATACANTI EPLAIGO)] Charleston Hickory Lamimated Wood, 1.8

Specimen Area

10.98 m*

Technician

Cody E. Soyder
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ATT 00614 Revised 0200135
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IMPACT SOUND TRANSMISSION

GO&65.10-113-11-R0

ASTM E 492 Af:fl!ﬂ[. II'IIII i)
Ll e
Test Date 0711714
Data File No. GO6653.02
Client Protecto Wrap Company
Description 121 om ERAUS ALACANTI EPLA1000]1 Charleston Hickory Lammated Weood, 1.8
mm Protecto Wrap Whispermat LVT, 152 mm Concrete Slab, 43 mm Armstrong
HDE9S Drywall Mam Beam, 37.3 mm Armstrong XT84 5P Cross Tee, 889 mm Johns
Manville Eraft Faced E-13 Fiberglass Insulation, 15.9 mm MNational Gypsum Gold
Bond® Fire-Shield® Type X Gypsum Panel
Specimen Area 10,98 m?
Technician Cody E. Soyder
Freq Background SPL|  Absorpfion |7t HOPACt cu:ﬁ:m:e N":‘fb"
(Hz) (dB) (m®™) (dB) Limit |Deficiencies
20 352 16.7 48 31 -
100 337 12.1 49 18 4
125 335 948 47 1.2 2
160 274 83 47 0.6 2
200 2513 106 30 13 5
250 235 95 52 1.1 7
315 214 o4 50 0.9 5
400 18.2 2.0 47 0.6 3
500 258 73 40 14 0
630 18.7 71 36 0.4 0
200 18.9 69 33 0.3 0
1000 16.3 T2 29 0.6 0
1250 12.0 71 26 0.5 0
1600 87 T2 22 0.4 0
2000 49 749 22 0.4 0
2500 48 3.9 18 0.4 0
3150 4.1 948 14 0.3 0
4000 46 11.0 9 0.3 -
5000 52 12.7 & 0.5 -
6300 58 16.5 7 0.7 -
B000 6.2 21.0 g 0.7 -
10000 6.4 26.4 9 0.3 -
IIC Rating 67 {Tmpact Insulation Clasz)
Deficiencies 23 {Sum af Dgficiencies)
Note: Receive Room levels less than 3 dB above the Background ievels are kighiighted in yellow.

ATT 00615 Revized 0208405
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IMPACT SOUND TRANSMISSION

GO665.10-113-11-R0

ASTM E 492 r'-fif',li[ II'IIII i)
Lifess e §
Tezt Date 0711716
Data File No. GO685.02
Clhient Protecto Wrap Company
Deezcription 121 wm ERAUS ATACANTI EFLAIM00] Charleston Hickory Laminated Woed, 1.8
mm Protecto Wrap Whispermat LVT, 152 mm Concrate Slab, 43 mm Armstrong
HDE9S Drywall Mam Beam, 37.3 mm Armstrong XT84 5P Cross Tee, 889 mm Johns
Manville Eraft Faced E-13 Fiberglass Insulation, 159 mm HNatiomal Gypsum Gold
Bond® Fire-Shield® Tvpe X Gypsum Panel
Specimen Area 10,98 m?
Technician Cody E. Soyder
Impact Sound Transmission
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ATT 00615 Revized 024008:15
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Photographs

Source Room View of Test Specimen Installation

Receive Room View of Test Specimen Installation
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